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Fig. 3. Comparison of the each type of specimens.
Fig. 4. Test results of some carbon steels.
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Fig. 1. Alternative frequency curve showing
the relation between bend test results’and
distribution ratio of large inclusions.
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Fig. 2. Alternative frequency curve showing

the relation between bend test results and
average thickness of large inclusions.
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results and mean values of cleanliness

tested by ““Old Gakushin Method”’
i Large grain inclusion| Small grain inclusion . .

Results of  No. of ! >7p) (<6p) Total inclusion
bend test samples  Distribution] Average |Distribution Average |Distribution| Average
ratio l thickness ratio | thickness ratio thickness

Good 30 pieces  1°17 901 p 1°05 | 575 222 7°47

Minor; cracking 9 # 128 10°197 1°00 | 5°827# 2+28 8277

Break-down . 20 # 1-38 . 107237 0°92 | 5787 2°30 8-45#
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© Table 2. Comparison between bend test results ‘and mean values of cleénliness
tested by ‘‘point counting method (New Gakushin Method—3)"’

Results of bend test No. of samples

Total number of lattice points
occupied by inclusions

Cleanliness (d)

~ Good 30 pieces 63*3 points in 60 ranges : 0°264
Minor cracking 9 7 752 7 : ! 0-313
Break-down 20 7 733 “ ! 0*305
_ . _ - . . i
Table 3.
Results of | (A) 656 points i ’ Averago o i
ults o : Avera_ge of ranges in which ﬁngizgféecsroiiswph(;t:lll'xtslal.?g-e- verage cross points
bend test Larl;)gsz mo(;ilutstggie %‘éz; 3 inclusions over 3 cross i in other ranges.
- p ) point were seen. |
Good | 1+17 Ranges in 60 ranges 688 points ) ' 0*%94 points
Minor cracking l 2+77 ” ’ 964 7 ! 0'85 #
Break-down ° | 2°40 Z 831 # ! 093 7
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Fig.F2. Alternative frequency curve showing
the relation between bend test results and
pearlite grain sizes.
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